

PROPOSED ALLOPATHIC MEDICINES 2026-27

S.No.	Route	Name of Medicine	Packing
1. Anti-Infectives (Antibiotics & Anti-Microbials)			
1	Injectable	Inj. Ceftiofur sodium	1gm
2	Injectable	Inj. Tylosin (20%)	30 ml
3	Injectable	Inj. Amikacin Sulphate (250 mg/ml)	30 ml
4	Injectable	Inj. Amikacin Sulphate (250 mg/ml)	2 ml
5	Injectable	Inj. Amoxycillin Sodium + Tazobactum (3000 mg + 375 mg)	3.375 g vial
6	Injectable	Inj. Ampicillin (3 gm)	per vial
7	Injectable	Inj. Ampicillin + Cloxacillin (1500 mg+ 1500 mg)	per vial
8	Injectable	Inj. Ampicillin+ Cloxacillin (500 mg+ 500 mg)	per vial
9	Injectable	Inj. Buparvaquone (50 mg/ ml)	20ml
10	Injectable	Inj. Cefoparazone + Tazobactum (3 g + 375 mg)	3.375 g
11	Injectable	Inj. Cefoparazone Sod. + Sulbactum Sod. (3 g+ 1.5 g)	per vial
12	Injectable	Inj. Cefotaxime Sod. (500 mg)	Per Vial
13	Injectable	Inj. Ceftriaxone + Tazobactum (3000 mg + 375 mg)	3375 mg vial
14	Injectable	Inj. Ceftriaxone (3gm)	per vial
15	Injectable	Inj. Ceftriaxone	250mg
16	Injectable	Inj. Ceftriaxone	500mg
17	Injectable	Inj. Ceftriaxone (500mg) + Tazobactum (62.5mg)	562.5mg
18	Injectable	Inj. Diminazine Diacetate + Phenazone (70 mg + 375 mg)	30 ml
19	Injectable	Inj. Enrofloxacin (10%)	100ml
20	Injectable	Inj. Fortified Procaine Penicillin (40 Lac)	per vial
21	Injectable	Inj. Gentamycin (40 mg/ml)	30ml
22	Injectable	Inj. Oxytetracycline (125 mg/ml)	50ml
23	Injectable	Inj. Oxytetracycline (50 mg/ml)	50ml
24	Injectable	Inj. Oxytetracycline di hydrate in pyrrolidone (200 mg/ml)	100 ml

25	Injectable	Oxytetracycline dihydrate LA (200mg/mL)	100ml
26	Injectable	Inj. Streptopenicillin (2.5gm)	per vial
27	Injectable	Inj. Sulphadiazine + Trimethoprim (200 mg+40 mg/ml)	30ml
28	Injectable	Inj. Sulphadimidine (33.33%)	100ml
29	Injectable	Inj. Amoxycillin (500mg) + Clavulanic Acid (100mg)	600mg
30	Injectable	Inj. Amoxycillin (250mg) + Cloxacillin (250mg)	500mg
31	Injectable	Inj. Amoxycillin (250 mg) + Clavulanate (50 mg)	300mg
32	Injectable	Inj. Amoxycillin (500 mg) + Clavulanate (100 mg)	600mg
33	Injectable	Inj. Doxycycline (100 mg)	100mg
34	Injectable	Inj. Doxycycline (200 mg)	200mg
35	Injectable	Inj. Metronidazole 500 mg per 100 ml	100ml
36	Injectable	Inj. Ciprofloxacin IP 200 mg/100 ml	100ml
37	Oral	Bolus Ciprofloxacin + Tinidazole (1500 mg + 1800 mg)	2 bolus
38	Oral	Cephalexin Powder (7.5 % W/W)	20 gm
39	Oral	Cholistine Sulphate powder (100 gm)	100 gm
40	Oral	Enrofloxacin susp. (10%)	250 ml
41	Oral	Furazolidone + Metranidazole (500 mg+ 1000 mg) bolus	4 bolus
42	Oral	Ofloxacin 1000 mg + Ornidazole 2500 mg Bolus	2 bolus
43	Oral	Ofloxacin + Ornidazole Suspension (50 mg+ 125 mg / 5 ml)	200 ml
44	Oral	Ofloxacin + Tinidazole (3.4%) suspension	1000 ml
45	Oral	Ofloxacin + Tinidazole (600 mg + 1800 mg) bolus	2 bolus
46	Oral	Oxytetracycline bolus (500 mg)	25 boli
47	Oral	Oxytetracycline bolus (1000 mg)	4 boli
48	Oral	Sulphadimidine bolus (5gm)	50 boli
49	Oral	Sulphamethoxazole + Trimethoprim Bolus (2 gm+400 mg)	50 Boli
50	Oral	Tylosin Tartrate (50% w/w)	120 g
51	IU/Topical	Cefuroxime Sodium (250 mg/ 3.5 g Syringe)	3.5 g syringe
52	IU/Topical	Ciprofloxacin + Tinidazole I/U Susp.	60ml

53	IU/Topical	Chloramphenicol eye ear drops (5%)	5 ml
54	IU/Topical	Neomycin sulphate + Bacitracin (5 mg+500 IU)	10 gm tube
55	IU/Topical	Polymyxin B + Bacitracin Zinc + Neomycin Sulphate	20mg
2. Parasiticides (Internal & External)			
56	Injectable	Inj. Doramectin (10 mg/ ml)	50 ml
57	Injectable	Inj. Ivermectin (1% w/v)	50 ml
58	Injectable	Inj. Ivermectin (1% W/V)	1ml
59	Injectable	Inj. Ivermectin (1% W/V)	10ml
60	Injectable	Inj. Levamisole HCl (75 mg/ ml)	30 ml
61	Oral	Albendazole bolus (1500 mg)	4 boli
62	Oral	Albendazole bolus (3000 mg)	1 boli
63	Oral	Albendazole Susp. (2.5%w/v)	1000 ml
64	Oral	Albendazole Susp. (5% w/v)	1000 ml
65	Oral	Albendazole + Clorsulon bolus (1.25 g + 70 mg)	4 boli
66	Oral	Albendazole + Ivermectin bolus (1500 mg+ 100 mg)	1 boli
67	Oral	Clorsulon + Ivermectin + exipi. Qs Susp.(10 mg+ 10 mg /ml)	100 ml
68	Oral	Closantel bolus (1gm)	4 boli
69	Oral	Fenbendazole + Ivermectin bolus (3 g + 100 mg)	4 boli
70	Oral	Fenbendazole + Oxyclozanide bolus (1gm+ 800 mg)	4bol
71	Oral	Fenbendazole + Rafoxanide bolus (2gm+3gm)	10 bol
72	Oral	Fenbendazole bolus (1500 mg)	1 boli
73	Oral	Fenbendazole bolus (3000 mg)	1 bolus
74	Oral	Fenbendazole Susp. (10%)	1000 ml
75	Oral	Ivermectin Tab. (10 mg)	10Tab
76	Oral	Ivermectin Tab.(100 mg)	10 Tab
77	Oral	Levamisole HCl. + Oxyclozanide bolus (2 gm + 4 gm)	10 x 4 Boli
78	Oral	Oxyclozanide Susp. (3.4%)	1000 ml

79	Oral	Piperazine hydrate (0.45 g)/ ml	450 ml
80	Oral	Rafoxanide 1.5% W/V + Levamisole 1.5% W/V Susp.	100ml
81	Oral	Rafoxanide Powder (20%)	10gm
82	Oral	Ricobendazole bolus (1500 mg)	1 Boli
83	Oral	Triclabendazole Bolus (900 mg bolus)	4 Boli
84	Oral	Triclabendazole susp. (5%)	1000 ml
85	Oral	Triclabendazole+Ivermectin susp. (300 mg + 100 mg/ ml)	1000 ml
86	Oral	Levamisole + Oxytocanide + Minerals + Elemental Copper/elemental Zinc/elemental Cobalt Susp.	1000 ml
87	Oral	Levamisole hydrochloride IP 15.0% w/w + Minerals + Elemental Copper/elemental Zinc/elemental Cobalt	100gm
88	Topical	Amitraz Susp. (12.5% w/v)	50ml
89	Topical	Cypermethrin High Cis(12% w/v)	50ml
90	Topical	Cypremethrine High Cis+ Ethion Solvent (12% w/v, 8% w/v qs)	50 ml
91	Topical	Deltamethrin Solution (1.25% w/v)	50ml
92	Topical	Flumethrin solution (1%)	50ml
3. Analgesics, Anti-Inflammatories & Steroids			
93	Injectable	Inj. Prednisolone Acetate IP 10mg/ml	10ml
94	Injectable	Inj. Analgin (500 mg/ml)	30 ml
95	Injectable	Inj. Flunixin Meglumine (Equ. To Flunixin 50 mg)	20 ml
96	Injectable	Inj. Isoflupredone 2mg/ml	10 ml
97	Injectable	Inj. Betamethasone Sodium Phosphate (2 mg/ml)	2 ml
98	Injectable	Inj. Dexamethasone Phosphate (4 mg/ml)	10 ml
99	Injectable	Inj. Meloxicam (5 mg/ml)	30 ml
100	Injectable	Inj. Meloxicam (5 mg)+Paracetamol (150 mg)	50ml
101	Injectable	Inj. Meloxicam (5 mg)+Paracetamol (150 mg)	10 ml
102	Injectable	Inj. Meloxicam (5 mg)+Paracetamol (150 mg)	100 ml
103	Injectable	Inj. Paracetamol (50 mg/ml)	30 ml
104	Oral	Meloxicam + Paracetamol bolus (100 mg+1500 mg)	4 Bolus

105	Oral	Meloxicam bolus (100 mg)	4 Bolus
106	Oral	Piroxicam+Paracetamol bolus (200 mg +2500 mg)	4 bolus
107	IU/Topical	Cephalexin + Neomycine sulph. + Prednisolone (100 mg+100 mg+ 10 mg)	5 g tube
108	IU/Topical	Procaine Pencillin G + Streptomycin Sulph.+ Sulfamerazine + Hydrocortisone Acetate	6 gm Tube
4. Gastrointestinal (GI) & Digestive Support			
109	Injectable	Inj. Ranitidine (50 mg/2ml) USP	30ml
110	Injectable	Inj. Ranitidine 25 mg/ml	2ml
111	Injectable	Inj. Metoclopramide 5 mg/ml	2ml
112	Injectable	Inj. Metoclopramide 5 mg/ml	20ml
113	Injectable	Inj. Ondansetron 2 mg/ml	2ml
114	Oral	Amprolium HCL + Vitamin K3 (20% w/w+2mg as Sodium salt)	200 gm
115	Oral	Antimony Pot. Tartrate +Ferrous Sulphate +Cu So4.+Co Cl.Bolus	4 Bolus
116	Oral	Cyberheptadine HCL + CoCl + Vit.B1, B6, B12	2 Bolus
117	Oral	Dried Aluminium Hydroxide+ Magnesium Hydroxide + Activated Dimethicone	100 ml
118	Oral	Dried Aluminium Hydroxide+ Simethicone + Sorbitol Solution (70%)+ Dill Oil+ Suspension base	100 ml
5. Fluids, Electrolytes, & Metabolic Agents			
119	Injectable	Calcium borogluconate+ Magnesium phosphate+ Dextrose (1.86% + 5% + 20%)	450 ml
120	Injectable	Inj. Ringer Lactate	500ml
121	Injectable	Inj. RL	500ml
122	Injectable	Inj. Calcium Borogluconate (25% w/v)	450ml
123	Injectable	Inj. Dextrose + Sodium Chloride + Potassium Chloride + Calcium Chloride + Sodium Lactate	500 ml
124	Injectable	Inj. Sodium Acid Phosphate + Methylcobalamin (400 mg + 100 mcg)	30 ml
125	Injectable	Inj. Sodium Salt of 40 dimethylamino 2 methylphenyl phosphonic acid (0.2 g/ ml)	30 ml
126	Injectable	Inj. Butaphosphan + Cyanocobalamin (100 mg + 50 mcg/ml)	100 ml
127	Injectable	Inj. Dextrose (25%)	500 ml
128	Injectable	Inj. Dextrose 5% + Sod.Chloride 0.9%	500 ml
129	Injectable	Dextrose 5%	500ml
130	Injectable	Infusion Normal Saline Solution (0.9%)	500 ml

131	Injectable	Inj Calcium gluconate 10% W/V	10ml
132	Injectable	Inj Calcium gluconate 10% W/V	2ml
133	Oral	Pd Sodium thiosulfate	250 gm
119	Injectable	Calcium borogluconate+ Magnesium phosphate+ Dextrose (1.86% + 5% + 20%)	450 ml
120	Injectable	Inj. Ringer Lactate	500ml
121	Injectable	Inj. RL	500ml
122	Injectable	Inj. Calcium Borogluconate (25% w/v)	450ml
123	Injectable	Inj. Dextrose + Sodium Chloride + Potasium Chloride + Calcium Chloride + Sodium Lactate	500 ml
124	Injectable	Inj. Sodium Acid Phosphate + Methylcobalamin (400 mg + 100 mcg)	30 ml
125	Injectable	Inj. Sodium Salt of 40 dimethylamino 2 methylphenyl phosphonic acid (0.2 g/ ml)	30 ml
126	Injectable	Inj. Butaphosphan + Cyanocobalamin (100 mg + 50 mcg/ml)	30 ml
127	Injectable	Inj. Dextrose (25%)	500 ml
128	Injectable	Inj. Dextrose 5% + Sod.Chloride 0.9%	500 ml
129	Injectable	Dextrose 5%	500ml
130	Injectable	Infusion Normal Saline Solution (0.9%)	500 ml
131	Injectable	Inj Calcium gluconate 10% W/V	10ml
132	Injectable	Inj Calcium gluconate 10% W/V	2ml
133	Oral	Pd Sodium thiosulfate	250 gm
6. Vitamins, Minerals, & Fertility Supplements			
134	Injectable	Inj. B1+B2+B6+B12+ Liver Extract	100 ml
135	Injectable	Inj. B-Complex + Niacinamide + D-Panthenol	30 ml
136	Injectable	Inj. Vit A + D3 + E + C + Biotin	10 ml
137	Injectable	Inj. Vit A Palmitate + Vit D3 + Vit E Acetate	5 ml
138	Injectable	Inj. Vitamin Complex (Vit A, D3, E, B-Complex)	100 ml
139	Injectable	Inj. Vitamin E + Selenium	10 ml
140	Injectable	Inj. Vitamin B-Complex (Thiamine, Niacinamide, etc)	10ml
141	Injectable	Inj. Vitamin A+D3 (5 Lac IU + 70,000 IU)	10ml
142	Oral	Clomiphene Tab & Copper Sulphate Kit	One Kit

143	Oral	Vit. A + Vit. D3 + Vit. E + Vit B12 oral	500 ml
144	Oral	Iron + Folic Acid + Minerals Syrup	200ml
7. Reproductive & Hormonal Agents			
145	Injectable	Inj. Buserelin Acetate (0.0042 mg/ml)	10 ml vial
146	Injectable	Inj. Hydroxyprogesterone Caproate	3 ml
147	Injectable	Inj. Cloprostenol Sod. (250 mcg/ml)	2 ml
148	Injectable	Inj. Oxytocin 10 IU/ml	10 IU
149	Injectable	Inj Valithamate Bromide (8 mg)	1ml
150	IU	Nitrofurazone + Urea Pessary	10 pessaries
8. Antiseptics & Wound Care			
151	Topical	Benzoic + Boric + Salicyclic Acid Ointment	25 gm tube
152	Topical	Chlorhexadine Gulconate+Cetrimide Sol.	1000 ml
153	Topical	Gamma Benzene Hexachloride + Cetrimide + oils	100 ml
154	Topical	Gluteraldehyde Disinfectant	1000 ml
155	Topical	Hypochlorous Acid (135 mg/L)	1000 ml
156	Topical	Povidone Iodine Ointment (10% w/w)	250 gm
157	Topical	Povidone Iodine Soln (10%)	500 ml
158	Topical	Piroxicam + Capsaicin + Methyl Salicylate Gel	30.gm Tube
9. Emergency, Anaesthetics, & Miscellaneous			
159	Injectable	Atropine sulphate IP (1mg/ml)	10 mg vial
160	Injectable	Inj. Triflupromazine Hcl (20 mg/ml)	5 ml vial
161	Injectable	Inj. Xylazine Hcl (20 mg/ml)	20 ml Vials
162	Injectable	Inj. Chlorpheniramine Maleate (10 mg/ml)	30ml
163	Injectable	Inj. Chlorpheniramine Maleate (10 mg/ml)	10ml

164	Injectable	Inj. Ketamine (50 mg/ml)	10ml
165	Injectable	Inj. Lignocaine HCL (2%)	30 ml
166	Injectable	Inj. Adrenaline 1 mg/ml	1ml
167	Injectable	Inj. Vitamin-k 10 mg/ml	0.5ml
168	Injectable	Inj. Ethamsylate (125 mg/ml)	2ml
169	Injectable	Lithium Antimony thiomalate	50ml
170	Injectable	Inj. Haemocoagulase (1IU)	1ml
171	Injectable	Inj. Midazolam 1 mg/ml	10ml
172	Injectable	Inj. Vincristine 1mg/ml	1ml
173	Topical	Gentamicin + Clotrimazole + Betamethasone Drops	15 ml
174	Topical	Chloramphenicol eye ear drops (5%)	5 ml